
Parts List 09 555 06 00 
AC brake motors EN Page 1 / 3 
DFV/DFVE 100M+L BMG EM 23.02.2009 
Gear unit version 

 

When ordering spare parts always quote nameplate data with serial number and designation with part number! 
Parts for brake see spare parts list 09 637 _ 02  

Copyright reserved! All rights reserved according to DIN ISO 16016. 

SEW-EURODRIVE GmbH & Co KG Postfach 3023  D-76642 Bruchsal Tel. (07251) 75-0  Fax (07251) 75-1970  http://www.sew.de 

 

http://www.sew.de


Parts List 09 555 06 00 
AC brake motors EN Page 2 / 3 
DFV/DFVE 100M+L BMG EM 23.02.2009 
Gear unit version 

 

When ordering spare parts always quote nameplate data with serial number and designation with part number! 
Parts for brake see spare parts list 09 637 _ 02  

Copyright reserved! All rights reserved according to DIN ISO 16016. 

SEW-EURODRIVE GmbH & Co KG Postfach 3023  D-76642 Bruchsal Tel. (07251) 75-0  Fax (07251) 75-1970  http://www.sew.de 

 
No. Description Additional specifications SEW standard label Part No. Qty.

 
1 Rotor pinion shaft end 16 DFV100M4 BMG 01354167 1 
1 Rotor pinion shaft end 16 DFV100M12/2 BMG 01354175 1 
1 Rotor pinion shaft end 16 DFV100L4 BMG 0186470X 1 
1 Rotor pinion shaft end 16 DFV100L12/2 BMG 01865609 1 
1 Rotor pinion shaft end 16 DFVE100M4 BMG 01875914 1 
1 Rotor pinion shaft end 16 DFVE100L4 BMG 01876805 1 
2 Circlip  DIN471 16x1 00102687 1 
3 Key  DIN6885-1 A4x4x18 +C 00114383 1 
7 Flange  Ø120 13612344 1 
7 Flange  Ø160 13612379 1 
7 Flange  Ø200 13612395 1 
7 Flange  Ø250 13612417 1 
7 Flange  Ø300 13612433 1 
7 Flange  Ø350 13612468 1 
9 Screw plug for flange Ø120, Ø160 W4085 M10x1-St-ADC3K 0011426X 1 
9 Screw plug for flange Ø200, Ø250 W4085 M12x1,5-St-ADC3K 00114308 1 
9 Screw plug for flange Ø300, Ø350 W4085 M22x1,5-St-ADC3K 00114316 1 

10 Circlip  DIN983 30x1,5 00114626 1 
11 Deep groove ball bearing for repair set DIN625 6306-2Z-J-C3-K08 13236571 1 
12 Circlip  DIN472 72x2,5 00103225 1 
13 Hex head screw 100M W4011 M6x205-6.8-ADB3 00118710 4 
13 Hex head screw 100L W4011 M6x235-6.8-ADB3 00117145 4 
16 Stator    * 1 
22 Hex head screw  ISO10644 M5x7-8.8-S1-N-A2F 00136301 4 
27 Nilos ring without pretension for repair set W4586 6205-ZJV 00136557 1 
31 Key  DIN6885-1 A6x6x22 +C 00100137 1 
32 Circlip  DIN471 22x1,2 00102725 1 
35 Fan Guard   01351400 1 
36 Fan   01354825 1 
36 Fan For pole numbers : 2, 4, 4/2  01845624 1 
41 Equalizing ring for repair set W4253 42x51x0,5 00115908 1 
44 Deep groove ball bearing for repair set DIN625 6205-2RS-J-C3-K08 00171670 1 
46 Clip for manual brake release HR  01354884 2 
51 Hand Lever for manual brake release HR  01351494 1 
62 Circlip  W4164 AL24x1,2 13227386 1 
70 Driver   01820222 1 
71 Key  DIN6885-1 A8x7x28 +C 00100196 1 
96 Reducing Nipple for brake control BSR W4401 M32x1,5-M25x1,5- 00134236 1 

100 Hexagon nut for flange Ø120 ISO4032 M6-8-St-A2F 00101982 4 
100 Hexagon nut for flange Ø160 ISO4032 M8-8-St-A2F 00101990 4 
100 Hexagon nut for flange Ø200 ISO4032 M10-8-St-A2F 00102008 4 
100 Hexagon nut for flange Ø250, Ø300 ISO4032 M12-8-St-A2F 00102016 4 
100 Hexagon nut for flange Ø350 ISO4032 M16-8-St-A2F 00102032 4 
103 Stud for flange Ø120; for gear unit size 27; W4061 M6x16-8.8-A2F 00131687 4 
103 Stud for flange Ø120 DIN939 M6x18-8.8-A2F 00134074 4 
103 Stud for flange Ø160 DIN939 M8x20-8.8-A2F 00100749 4 
103 Stud for flange Ø200 DIN939 M10x22-8.8-A2F 00118451 4 
103 Stud for flange Ø250, Ø300 DIN939 M12x30-8.8-A2F 00100811 4 
103 Stud for flange Ø350 DIN939 M16x35-8.8-A2F 00100854 4 
106 Oil seal for repair set DIN A30x47x7-NBR 00106178 1 
106 Oil seal for repair set; for 2-pole version W A30x47x7-FKM-FKO 13227025 1 
107 Oel finger for repair set W4291 30-ST-A2F 00116637 1 
108 Nameplate    * 1 
109 Grooved Pin  ISO8746 2x4-X5CRNI18-12 00107646 2 
111 Gasket for lower part   01355635 1 

 

*  order-dependently 

http://www.sew.de


Parts List 09 555 06 00 
AC brake motors EN Page 3 / 3 
DFV/DFVE 100M+L BMG EM 23.02.2009 
Gear unit version 

 

When ordering spare parts always quote nameplate data with serial number and designation with part number! 
Parts for brake see spare parts list 09 637 _ 02  

Copyright reserved! All rights reserved according to DIN ISO 16016. 

SEW-EURODRIVE GmbH & Co KG Postfach 3023  D-76642 Bruchsal Tel. (07251) 75-0  Fax (07251) 75-1970  http://www.sew.de 

No. Description Additional specifications SEW standard label Part No. Qty.

 
112 Terminal box lower part  2x M32x1,5 / 1x M16x1,5 13612921 1 
113 Pan head screw parts included in stator complete W4046 M5x16-TX-A2F-GM 00135720 1 
115 Terminal Block parts included in stator complete W4723 KTM4 00117595 1 
116 Terminal clip   00104426 2 
117 Hex head screw  W4044 M5x16-A2F-GM1 13237136 1 
118 Lock washer  W4146 5-VN 00118206 1 
119 Pan head screw  W4046 M5x16-TX-SZ-A2F-GM 00130591 4 
123 Hex head screw  W4044 M5x16-A2F-GM1 13237136 4 
129 Screw plug  W4411 M32x1.5-FS-gy-NBR- 00131393 2 
129 Screw plug for brake control BSR W4411 M32x1.5-FS-gy-NBR- 00131393 1 
131 Gasket for cover   01355694 1 
132 Terminal Box Cover   13610449 1 
134 Screw plug  W4411 M16x1.5-FS-gy-NBR- 00131334 1 
136 Brake control  BSG 24 V 08254591 1 
136 Brake protection  BS24 08267634 1 
136 Brake Rectifier  BG 1,5 08253846 1 
136 Brake Rectifier  BGE 1,5 08253854 1 
136 Brake Rectifier  BG 3,0 08253862 1 
136 Brake Rectifier  BGE 3,0 08253870 1 
137 Screw for Item no. 136 or Item no. 153 DIN7500 CE-M4x20-H-A2F-GM 00131075 2 
137 Screw for Item no. 136 with Item no. 153 DIN7500 CE-M4x35-H-A2F-GM 00131040 2 
153 Terminal strip complete for TF version  01830600 1 
217 Brake Current Relay for brake control BSR SR 11 08267618 1 
217 Brake Current Relay for brake control BSR SR 15 08267626 1 
550 Disc brake  BMG4 40Nm 24DC 08671923 1 
550 Disc brake  BMG4 40Nm 230AC 08671931 1 
550 Disc brake  BMG4 40Nm 240AC 08701237 1 
550 Disc brake  BMG4 40Nm 290AC 08693250 1 
550 Disc brake  BMG4 40Nm 400AC 0867194X 1 
550 Disc brake  BMG4 40Nm 440AC 08687692 1 
550 Disc brake  BMG4 40Nm 500AC 08671958 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 24DC 08672040 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 230AC 08672059 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 240AC 08700133 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 290AC 08692947 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 400AC 08672067 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 440AC 08687714 1 
550 Disc brake for manual brake release HR/HF BMG4 40Nm 500AC 08672075 1 

9999

 

Repair kit   01844075 1 

http://www.sew.de

